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ITEM NUMBER QUANTITY PART NUMBER(S) PART NAME

1 2 2040340 SCOTCHLOK CONNECTOR

2 1 2040721 CLAMP CABLE, 3/8"

3 4 2223100 5/16-18 NYLOCK, SS

4 2 2227304 BUSHING-HAT 1/2" SHAFT BRONZE

5 8 2263434 #8-18 X 1 SS PPH

6 1 2263466 SCREW, 1/4-20 X 2" PPH SS/REI

7 3 2303434 SCREW, #8-32 X 5/8 PPMS SS

8 3 2305404 SHRINK TUBE, .374 ID X 1.0"

9 2 2323404 SCREW, 1/4-20 x 1/2" PPH

10 1 2370832 C-CLIP, 3/8 LOW CLEARANCE SS

11 1 2371537 WRAP DRUM SPACER

12 4 2371749 5/16" FLAT WASHER, SS

13 4 2371752 WASHER, 5/16 FENDER

14 2 2371754 #8 WASHER, 1/2 OD, SS

15 5 2371758 3/8 HD FLAT WASHER, SS

16 3 2371765 PULLEY SPACER, SHORT

17 3 2371767 CONTROL BOARD SPACER, T2

18 2 2371780 SPACER, #8 X .125"

19 1 2371909 SENSOR BRACKET, TALON2

20 1 2371957 WATER GUARD, MAIN TALON2

21 1 2371992 WRAP DRUM MOUNT, TALON2

22 1 2372350 TENSIONER BLOCK

23 1 2372647 PIN EXTENSION TENSIONER

24 1 2372663 BOTTOM PULLEY PIN, T2

25 1 2372664 TENSIONER-PULLEY-PIN

26 2 2372740 SPRING, GIB TENSION

27 3 2372742 SPRING, PISTON

28 1 2372746 SPRING, TORSION - WRAP DRUM, TALON2

29 3 2372820 SLIDE GIB, LOWER

30 1 2372827 SLIDE GIB, FLOATING .089

31 2 2372930 CORD RETAINER

32 2 2373005 E-RING EXTERNAL SS .500

33 2 2373106 NUT #4-40 NYLOK, SS

34 7 2373138 3/8-24 MYLOK NUT, SS

35 1 2373201 TENSIONER STOP

36 1 2373202 EXTENSION TENSIONER STOP

37 2 2373439 SCREW #4 X 5/8 PPMS SS

38 4 2373481 SCREW #10-32 X 1/2 SEMS PPH SS

39 2 2373485 #6-32 X 1/4" TYPE F PPH SS

40 4 2373525 5/16-18 X 3-1/2 HHCS SS

41 1 2373529 3/8-16 X 1" HHCS SS

42 1 2373630 EXTENSION TENSIONER SLIDE

43 2 2373815 TALON MOUNTING TRAP, T2

44 1 2373816 TALON STOP BOLT EXTRUSION

45 1 2373820 TALON 2, MOTOR STRAP

46 1 2374169 PCB-ASM, TALON 2

47 1

2375687
2375892
2375884
2375886
2375891

DECAL, MINNKOTA FRONT, TALON 10'/12'
DECAL, MINNKOTA FRONT, TALON 10'/12' WHITE
DECAL, MINNKOTA FRONT, TALON 8' 
DECAL, MINNKOTA FRONT, TALON 8' CAMO
DECAL, MINNKOTA FRONT, TALON 8' WHITE

48 1

2375739 
2375758
2375883 
2375797 
2375759
2375885

DECAL, COVER-BEZEL - 12' BLACK 
DECAL, COVER-BEZEL - 10' BLACK
DECAL, COVER-BEZEL - 8' BLACK
DECAL, COVER-BEZEL - 12' WHITE 
DECAL, COVER-BEZEL - 10' WHITE
DECAL, COVER-BEZEL - 8' WHITE

49 1
2375880
2375893

DECAL, LARGE TALON LOGO
DECAL, LARGE TALON LOGO WHITE

50 1 2376012 BEARING, WRAP DRUM

51 1 2377814 SEALED MOTOR, TALON 2

52 1 2377906 HUB, WRAP DRUM, ALUMINUM
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53 1

2378070
2378071
2378072
2378073
2378074
2378075
2378060 
2378061 
2378062 
2378063
2378064
2378084 
2378065 
2378066 
2378067 
2378068
2378069
2378089

OUTER COLOR EXTRUSION - 8' CLEAR
OUTER COLOR EXTRUSION - 8' BLACK
OUTER COLOR EXTRUSION - 8' BLUE
OUTER COLOR EXTRUSION - 8' RED
OUTER COLOR EXTRUSION - 8' CAMO
OUTER COLOR EXTRUSION - 8' WHITE
OUTER COLOR EXTRUSION - 10' CLEAR 
OUTER COLOR EXTRUSION - 10' BLACK 
OUTER COLOR EXTRUSION - 10' BLUE 
OUTER COLOR EXTRUSION - 10' RED
OUTER COLOR EXTRUSION - 10' CAMO
OUTER COLOR EXTRUSION - 10' WHITE 
OUTER COLOR EXTRUSION - 12' CLEAR 
OUTER COLOR EXTRUSION - 12' BLACK 
OUTER COLOR EXTRUSION - 12' BLUE 
OUTER COLOR EXTRUSION - 12' RED
OUTER COLOR EXTRUSION - 12' CAMO
OUTER COLOR EXTRUSION - 12' WHITE

54 1
2378031
2378034

EXTRUSION, MOUNTING BRACKET
EXTRUSION, MOUNTING BRACKET-CAMO

55 1 2378231 RESETTABLE FUSE - 30A

56 2 2378448 .187 X .125 MAGNET

57 1 2378514 POWER CORD, 14AWG, 3 CONDUCTOR

58 4 2378601 POP RIVET, 1/8" SS

59 1 2378809 WATER SHIELD, DEFLECTOR TALON 2

60 1 2378850 WIRE LOOM 3/8"

61 3 2383444 #8-32 X 1-1/4" PPH MACHINE SS

62 2 2383446 #8-16 X 1/2" PLASTITE SCREW SS

63 1 2383451 SCREW, 1/4-20 X 2.75" PPH SS

64 2 2383456 3/8-24 X .75" HHCS SS

65 4 2383457 SCREW #8-16 X 1.5 PLASTITE SS

66 2 2383458 SCREW #8-32 X 1.0 PPH SS

67 4 2383459 3/8-24 X 1.25 HHCS SS

68 6 2383461 SCREW, #8 X .437 SS HI-LO

69 2 2383468 SCREW #4-40 X 5/16 SHCS SS

70 4 2383474 SCREW, #8-16 X 1/2" PFH, SS

71 1 2990279 FUSE CAP W DECAL

72 3 2992366 PULLEY W BUSHING, LARGE IDLER

73 1 2997920 WRAP DRUM, MODULAR ASM TALON 2

74 4 3391706 WASHER 3/8 SS

75 1 3392640 PIN, DRIVESHAFT

76 1 9950433 TIE WRAP, 4"

77 1
2370285
2370286
2370284

COVER TALON 2, BLACK
COVER TALON 2, WHITE
COVER TALON 2, CAMO

78 1
2370293
2370294
2370292

HOUSING LEFT, TALON 2 BLACK
HOUSING LEFT, TALON 2 WHITE
HOUSING LEFT, TALON 2 CAMO

79 1
2370297
2370298
2370299

HOUSING RIGHT, TALON 2 BLACK
HOUSING RIGHT, TALON 2 WHITE
HOUSING RIGHT, TALON 2 CAMO

80 1
2378835
2378836
2378837

BEZEL HOUSING, TALON 2 BLACK
BEZEL HOUSING, TALON 2 WHITE
BEZEL HOUSING, TALON 2 CAMO

81 1 2371883 REMOTE DASH HOLDER

82 1 2370818 LANYARD, REMOTE

83 2 2994044 REMOTE ASSEMBLY

n 1 2994903 BAG ASSEMBLY, MOUNTING HARDWARE

85 3 2373715 BUTTON CONTROL BOARD, TALON 2
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1 1 2333101 NUT, 10-24 NYLOK 18-8 SS

2 8 2370832 C-CLIP, 3/8 LOW CLEARANCE SS

3 2 2370850 CABLE-KEEPER

4 1 2371981 WIPER, RETAINER

5 1
2372027
2372007
2372008

SPIKE, .75 X 40.4", 8'
SPIKE, .75 X 48.3", 10'
SPIKE, .75" x 56.4", 12'

6 4 2372316 SHAFT, IDLER

7 1 2372643 PIN, SPRING 1/8 X 1.0 SS

8 1 2372645 PIN-DOWEL 3/16" X 1.5 SS TALON 2

9 2 2372653 PIN KNURLED 1/8"

10 1 2372654 PIN, SPRING 1/8 X 1-1/4 SS

11 1 2372659 PIN DOWEL 3/16 X 2.5 SS TALON 2

12 1 2372668 3RD STAGE SUPPORT PIN

13 1 2372669 3RD STAGE SUPPORT DOWEL

14 5 2372740 SPRING, GIB TENSION

15 2 2372742 SPRING, PISTON

16 1 2372743 SPRING, .36 X .5

17 1 2372748 SPRING-LATCH-3RD

18 1 2372820 SLIDE GIB, LOWER

19 4 2372828 SLIDE GIB, UPPER

20 5 2372827 SLIDE GIB, FLOATING .089

21 8 2323409 SCREW, #10-24 X  3/8" PPH MACHINE

22 1 2383469 SCREW, #10-24 X .750, SS, BHCS

22a 1 2371781 SPACER, LATCH, SS

23 1 2374618 WIPER, 2ND STAGE

24 1 2374632 O-RING, 3/4" ID X .125

25 1 2375416 INSULATOR, 1/4" STOP PIN

26 1 2375418 2ND STAGE INSULATOR, 1/4" STOP PIN TALON 2

27 1 2376440 SHIELD-DEBRIS, 2ND STAGE

28 1 2376441 DEBRIS-SHIELD-2ND STAGE WIPER

29 1 2377201 3RD STAGE LATCH

30 1 2377205 LATCH SECOND STAGE

31 1 2377220 CLIP-3RD STAGE

32 1
2377500
2377501
2377503

CABLE ASSY, 2 MM, EXTEND 12'
CABLE ASSY, 2MM, EXTEND 10'
CABLE ASSY, 2MM, EXTEND 8'

33 1
2377502
2377504

CABLE ASSY, 2 MM RETRACT 10'/12'
CABLE ASSY, 2 MM RETRACT 8'

34 1
2378027
2378026
2378050

3RD STAGE, MACHINED 12'
3RD STAGE, MACHINED 10'
3RD STAGE, MACHINED 8'

35 1
2378029
2378028
2378055

2ND STAGE, MACHINED 12'
2ND STAGE, MACHINED 10'
2ND STAGE, MACHINED 8'

36 31 2378601 POP RIVET, 1/8" SS

37 1 2378825 ISOLATOR, SPIKE

38 1
2378824
2378823
2378826

DEBRIS-CHANNEL 12'
DEBRIS-CHANNEL 10'
DEBRIS-CHANNEL 8'

39 2 2383461 SCREW, #8 X .437 SS HI-LO

40 1 2383464 SETSCREW M4-.07 X .70" SS

41 10 2383468 SHCS 4-40 X 5/16 SS

42 1 2991509 PISTON W/ MAGNETS ASM

43 4 2992365 SM IDLER PULLEY W BUSHING


